
SPARE PARTS PRIME

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15

16
17
18
19
20
21

22
23
24
25
26
27
28

FRAME
BATTERY COVER
WATER BOTTLE STAND
SPACER
SCREW BOLT, M5x12
HT CABLE GUIDE
SCREW BLOT, M3x10
BATTERY MOUNT
BATTERY MOUNT BRACKET
SCREW BOLT, M5x10
SCREW BOLT, M4x6
BATTERY RELEASE SCREW
NUT
C-RING
SCREW BLOT, M3x5

SCREW BOLT, M3x8
SCEW BOLT, M4x10
MOTOR COVER
SCREW BOLT, M6x10
SCREW BOLT, M4x10
COVER BRACKET 800WH
COVER BRACKET 600WH
CHAINSTAY PROTECTOR
SKID PLATE LEFT SIDE COVER
CHARGE PLUG SET
SCREW BOLT, M6x15
DISC MOUNT
REAR AXLE
HANGER

 
Refer to B2B web for color options

099.25072
099.25074
099.12141
SET 1
SET 1
099.25082
099.25049

099.25052
099.25051
099.25084
099.25083
099.25028

099.12116

099.26031

099.26020
099.26021
099.26022
099.26032
099.24064
SET 2
SET 2
112.90027
SRAM UDH

4,5Nm

1Nm

1,5Nm
12Nm

2Nm

2Nm
2Nm

2Nm
2Nm

12Nm

1
1
1
2
4
2
4
1
1
1
8
1
1
1
1

2
2
1
1
2
1
1
1
1
1
2
1
1
1

ITEM No. QTY. PART NUMBER TORQUEDESCRIPTION ITEM No. QTY. PART NUMBER TORQUEDESCRIPTION

099.25013
099.25018
099.25088
099.25089

SET 1: CABLE GUIDE KIT
SET 2: DISC ADAPTOR KIT
FOAM KIT FOR MAIN TUBE
FOAM FOR BATTERY COVER

CABLE GUIDE (x1) / SCREW BOTL M2.5X5L (x1) / SCREW BOLT M3X10L (x1)
DISC ADAPTOR (x1) / SCREW BOLT (x2)

PART NUMBER DESCRIPTION COMPONENTS

Grease + Threadlocker

Grease

Threadlocker

Apply grease to the shaft, and locker to the threads

DISC ADAPTOR KITCABLE GUIDE KIT

SET 2SET 1 FOAM FOR BATTERY COVERFOAM FOR MAIN TUBE

27

12

18

13

14

9

3

16

16

17

21

17

18

19

2023

20

10
22

26

28

2

6 6

7

7

5

5

25

11

11

7

4

4

24

15

11


